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Mechanical Testing 
 
 
 

S.No. Test Parameter Observed Result Test Method 

1. Ultimate Tensile 

Strength (Mpa) 

573.2 IS 1608(P-1) - 2018 

2. Yield Stress (Mpa) 449.6 IS 1608(P-1) - 2018 

3. Elongation (%) 

[GL -50] 

20.2 IS 1608(P-1) - 2018 
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Testing(TC-6314) 

-- End of Test Report -- 
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